



扫一扫验真伪

Test Report

No: STD-260115-A063-5

Sample Name: Stitchbond polyester fabric

Yangzhou Leebo Environmental

Applicant: Protection Material Co., Ltd.

Test Type: Entrusted Test

Testing Company: **Standard Testing Group Co., Ltd.**



斯坦德集团
STANDARD GROUP



实验室地址: 山东省青岛市高新区锦业路1号蓝贝智造工场/山东省青岛市高新区锦汇路1号蓝湾创业园
邮箱: standard@sitande.com 网址: www.sitande.com
咨询服务: 400-966-3888 售后投诉: 400-806-5995



扫一扫验真伪

TEST REPORT

No.STD-260115-A063-5

CX-29-JL34 F/4

Page 1 of 4

Applicant	Yangzhou Leebo Environmental Protection Material Co., Ltd.		
Applicant Address	No.2 Puxi Road, Xupu Street, Zhenzhou Town, Yizheng city		
Sample Name	Stitchbond polyester fabric	Type/Serial No.	--
Sample Quantity	1 Group	Manufacturer	Yangzhou Leebo Environmental Protection Material Co., Ltd.
Other information	--		
The above information is provided by the applicant and the applicant should answer for its authenticity.			
Sample Number	260115-A063001	Sample State	Intact
Received Date	2026/01/15	Test Type	Entrusted Test
Test Period	2026/01/15-2026/02/02		
Test Item	Odor		
Test Standard	GMW 3205-2016		
Test Conclusion	According to applicant' s demand, a total of 1 item is tested, and the Odor item is measured value.The test results refer to page 2. Stamp: Issue Date: 2026/02/02		
Remark	--		

Editor:

梁艳

Auditor:

122

Approver:

吕元林



斯坦德集团
STANDARD GROUP



实验室地址:山东省青岛市高新区锦业路1号蓝贝智造工场/山东省青岛市高新区锦汇路1号蓝湾创业园
邮箱:standard@sitande.com 网址:www.sitande.com
咨询服务:400-966-3888 售后投诉:400-806-5995



扫一扫验真伪

TEST REPORT

No.STD-260115-A063-5

CX-29-JL34 F/4
Page 2 of 4

Summary of Test Results					
No.	Test Item	Unit	Test Result	Test Standard	Remark
1	Odor	level	9	GMW 3205-2016	--
Test description: 1.Test equipment : Electric heating constant temperature blower drying oven etc. 2.Other information : --					





扫一扫验真伪

TEST REPORT

No.STD-260115-A063-5

CX-29-JL34 F/4

Page 3 of 4

The Picture of Sample



Fig 1 260115-A063001

The End



斯坦德集团
STANDARD GROUP



实验室地址:山东省青岛市高新区锦业路1号蓝贝智造工场/山东省青岛市高新区锦汇路1号蓝湾创业园
邮箱:standard@sitande.com 网址:www.sitande.com
咨询服务:400-966-3888 售后投诉:400-806-5995



扫一扫验真伪

TEST REPORT

No.STD-260115-A063-5

CX-29-JL34 F/4

Page 4 of 4

NOTES

- 1.The report is invalid without signatures or seals of the editor, reviewer and approver, and it is also invalid without the “test special chapter” and its riding seal.
- 2.The testing result is only responsible for the sent samples, the client should undertake responsibility for the authenticity and representative of submitted sample.
- 3.Any unauthorized copy, illegal transfer, embezzlement, imposture, modification or any other kind of manipulation in part is not valid. We will reserve the right to the legal responsibility.
- 4.Any objection to the report should be submitted to the testing company within 3 days since receiving the report. Otherwise, it will not be accepted.
- 5.We can delegate some items that have not been qualified to the agencies that qualified by law and have the ability to complete the subcontracting items.
- 6.The relevant projects in this report have not obtained qualification recognition, and are only used for scientific research, teaching and internal quality control.

Testing Company: Standard Testing Group Co., Ltd.

Address: LANEBEST Innovation Park, No.1 Jinye Road, Qingdao National Hith-tech

Industrial Development Zone, Qingdao, Shandong

